
   
 

Page 3-1 

MONTGOMERY COUNTY COMPREHENSIVE WATER SUPPLY AND SEWERAGE SYSTEMS PLAN 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

CHAPTER 3: WATER SUPPLY SYSTEMS 

Table of Contents 
 
Table of Figures: ........................................................................................................................... 3-3 
Table of Tables: ............................................................................................................................ 3-3 
I: INTRODUCTION ....................................................................................................................... 3-4 

[...]
• Washington Aqueduct Division, U.S. Army Corps of Engineers 
• Washington County, Maryland 
• Washington Suburban Sanitary Commission 
• West Virginia Department of Health and Human Resources 
• West Virginia Department of Environmental Protection 

 
The WSSC Water has actively worked within the Partnership framework to develop a strategy 
of outreach and environmental programs to protect the Potomac drinking water supply, which 
serves more than 4 million people. Through work groups and active discussion at Partnership 
meetings, the Partnership is implementing a strategy for carrying forward source water 
protection as recommended by the source water assessments conducted throughout the 
Potomac basin, as well as important source water protection issues as they emerge.  
 
Highest priority issues for the Partnership in 2016 are enhancing chemical contaminant 
knowledge in the Potomac watershed, implementing improvements to regional spill response, 
and source water protection activities related to toxic and non-toxic algae. In light of the West 
Virginia Elk River MCHM spill and the North Carolina Dan River coal ash spill in 2014, several 
utility members in the Partnership, together with Metropolitan Washington Council of 
Governments, retained a consultant to update the 2002 SWA data of potential point-source 
contaminants upstream of the D.C. metropolitan area water intakes. The Partnership plans to 
use this data to update their understanding of upstream risks, and to prioritize both outreach 
efforts to upstream contaminant owners and early warning and response efforts. The 
Partnership also plans to implement further improvements to cooperative spill response, based 
on lessons learned during an exercise with the Colonial Pipeline and the response to an actual 
latex spill in the upstream North Branch Potomac River in 2015. Finally, much national attention 
has been given recently to toxic algal blooms, arising from nutrient pollution, that annually affect 
drinking water systems around the county. While such blooms have not been commonly 
observed in the Potomac River, the Partnership recognizes the severe risk such blooms present 
to the safety of drinking water. Thus, the Partnership is devoted to advancing source water 
protection activities that prevent and minimize impacts of toxic and non-toxic algal blooms. 
 
Within the separate workgroups, the Partnership also continues to monitor other high priority 
issues such as emerging contaminants, pipeline safety, road salts, water quality standards, 
stormwater, engaging upstream stakeholders and forests protection. Since 2013, the 
Partnership has been tracking results of sampling by water utilities in the Potomac River Basin 
for the third round of Unregulated Contaminant Monitoring Rule (UCMR3); a workshop was held 
in October 2013. The urban issues workgroup recently sponsored an information session on 
chloride trends in urban-affected watersheds. Utility members in the Partnership are also 
supporting a project under Water Research Foundation and U.S. Endowment for Forestry and 
Communities to evaluate benefits to upstream forest protection on drinking water quality and 
treatment costs. 
 
II.C.5:  Patuxent Reservoirs Watershed Protection Agreement: The Patuxent Reservoirs 
Watershed Protection Group (PRWPG) was formed by agreement in October 1996 to protect 
the long-term biological, physical, and chemical integrity of the Triadelphia and Rocky Gorge 
Reservoirs and the contributing 132 square mile watershed.  This group consists of a Policy 
Board and a Technical Advisory Committee (TAC).  Signatories to the agreement include 
Montgomery County, Howard County, Prince George’s County, the Montgomery and Howard 
Soil Conservation Districts, the M-NCPPC, and the WSSC Water.  To protect the Patuxent 
Reservoirs Watershed, those signatories have developed and continue to implement a multi-



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-18 

barrier watershed management approach to assure the integrity of a continued supply of high 
quality, potable water at reasonable cost.   
 
Initially an Action Plan was written to begin implementing the multi-barrier watershed 
management approach.  The plan listed action items in three categories: data analysis and 
collection tasks, implementation tasks, and public information tasks.  In 2003, the PRWPG 
adopted a revised action plan.  This revised list of action items or work plan, titled Performance 
Measures and Goals for Priority Resources, represents a continuation of the commitment to 
coordinate protection efforts in coming years.  This table contains goals, performance 
measures, implementation items, and a timeline to achieve each goal for six priority resources 
selected by the TAC.  Those priority resources include the followings:  
 

1. Reservoir/water supply 
2. Terrestrial habitats 
3. Stream systems 
4. Aquatic biota 
5. Rural character and landscapes 
6. Public awareness and stewardship 

 
Since then, the signatories and support agencies have successfully accomplished many tasks 
including: 
 
• Expanded reservoir and tributary water quality monitoring necessary for status and trends 

analysis 
• Developed a GIS-based watershed loading model linked to a reservoir eutrophication model 

to predict changes in reservoir water quality based on changes in watershed land cover 
characteristics 

• Implemented an inter-agency funded, local-cost share program for streamside agricultural 
best management practices.  This program was recently updated and expanded to attract 
greater participation.   

• Established a network of programs and contacts through local agencies, schools, and citizen 
groups for more effective public outreach on watershed awareness and reservoir protection 

• Established riparian forest buffers along reaches of the Reddy Branch and the Hawlings 
River. 

• Completed the watershed restoration project for Cherry Creek in Howard County. 
• In recognition of the interagency accomplishments, the US EPA awarded the PRWPG its 

Clean Water Partner for the 21st Century in 2003.   
 
The member agencies regularly evaluate the program progress to date, the establishment of 
quantifiable measures to judge success in protecting priority resources, the feasible rates of 
projects and control strategies implementation, and the need to revise or add additional goals.  
Many important studies have been accomplished since the PRWPG was formed.  For example, 
in 2008, PRWPG completed the Sediment Study and the Forest Management and Recreation 
Use Study.  In 2009, an Interim Watershed Management Report was prepared.  
 
Outreach activities to further public awareness of watershed issues have included the H2O Fest 
Watershed Festival, a Patuxent River Cleanup Day, and the annual Family Campfire.   
 
In 1998, the Maryland Department of the Environment (MDE) identified both reservoirs as 
impaired by nutrients and identified Triadelphia Reservoir as impaired by sediment; 
consequently, MDE determined that the reservoirs were unable to achieve State water quality 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-19 

standards for their designated uses.  To address these impairments, the US Environmental 
Protection Agency (EPA) approved Total Maximum Daily Loads (TMDLs) for both reservoirs in 
November 2008.  A phosphorus TMDL was established for each reservoir, and a sediment 
TMDL was established for Triadelphia Reservoir (29% reduction required).  Significant 
phosphorus load reductions are required (58% for Triadelphia Reservoir, 48% for Rocky Gorge 
Reservoir) to meet Maryland’s water quality standards. (Maryland Department of the Environment. June 
2008. Total Maximum Daily Loads of Total Phosphorus and Sediments for Triadelphia Reservoir (Brighton Dam) 
and Total Maximum Daily Loads of Total Phosphorus for Rocky Gorge Reservoir, Howard, Montgomery and Prince 
George’s Counties, Maryland.  Baltimore, MD.) 

 
In 2016, an assessment was completed estimating the progress made from 2000-2015 towards 
achieving the pollutant reduction goals specified in the TMDLs for the reservoirs.  Urban 
stormwater management and agricultural best management practices (BMPs) were tallied and 
modeled pollutant load reductions were generated.  Pollutant load estimates were also derived 
for land use changes, such as land converted from agricultural to residential land uses.  Refer 
to the table below for progress towards achieving the TMDL goals. 
 

Pollutant TMDL Goal Progress to Date Gap Remaining 
Total Phosphorus  
(Rocky Gorge Reservoir) 58% 10% 48% 

Total Phosphorus 
(Triadelphia Reservoir) 48% 17% 31% 

Sediment  
(Triadelphia Reservoir) 29% 8% 21% 

 
The 1982 “Water Supply Coordination Agreement” also affects the use of the Patuxent River’s 
reservoirs relative to the agreement’s Drought Operations Manual.  See Section II.C.1 for 
additional information. 
 

 

Plan Recommendation:  
Potential Use of Travilah Quarry for Additional Raw Water Storage  
This Plan recommends acquisition of Federal Funding assistance to validate the previous 
planning studies in accordance with the Water Resource Development Act (WRDA) 7001 
process as the first step in obtaining funding authorization from the U.S. Congress for the 
overall project.  After the necessary funding is in place for subsequent phases of work, the 
goal is to ultimately develop an additional emergency raw water supply that would benefit 
not only WSSC Water customers but also much of the Washington Metropolitan Region.   
Once complete, this project will convert a quarry located within close proximity to the 
Potomac Water Filtration Plant into an approximate 7.8-billion-gallon water supply facility. 
This quarry has been evaluated by WSSC Water and the Interstate Commission on the 
Potomac River Basin for several years and this Plan, encourages actions be taken to 
ensure its future availability to the water supply needs of the WSSC Water service area 
and the Washington Metropolitan Region. 

 
 
 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-20 

II.D - Water Treatment Facilities:  
The WSSC Water operates two major water filtration plants in its sanitary district which provide water 
treatment for Montgomery County.  These plants draw "raw" or untreated water from the Potomac 
and Patuxent Rivers and process it into "finished" water suitable for public consumption based on the 
latest Federal and State drinking water quality standards.  Location of these plants and their current 
capacities and other information are provided in Figure 3-F3 and Table 3-T3.  
 

Table 3-T3: WSSC Water Water Treatment Facilities 
Facility 
Owner/Operating 
Agency 
Plant Location & 
Coordinates 

 
Water Source 

Treatment Type 
Rated Plant Capacity 
Average Production 
Maximum Peak Flow 
Storage Capacity * 

Sludge and/or Filter 
Backwash Status/Comments 

Potomac 
Filtration Plant 
WSSC Water 
River Road 
N439,000/E727,000 

Potomac River 
Conventional treatment 
including coagulation 
(either polyaluminum 
chloride or ferric sulfate), 
flocculation, 
sedimentation, filtration, 
ultraviolet disinfection 
(UV), chlorination, 
fluoridation, and pH 
adjustment (hydrated 
lime) and orthophosphate 
for corrosion control.  
Seasonal Low pH 
Enhanced Coagulation 
using sulfuric acid 
addition prior to 
coagulation to minimize 
chlorine disinfection 
byproduct formation 
(typically employed from 
May to October).  

capacity: 288 MGD 
production: 112 MGD 
peak flow: 156 MGD 
storage:  19.3 MG 

Much of the solids 
volume originating 
from the Potomac 
River and treatment 
processes are re-
moved through the 
solids handling facility 
and are then land-
applied 

Various treatment 
processes have recently 
been renovated and 
upgraded. These 
include: 
• UV Disinfection 

Facility 
• Backwash Pumping 

Station 
• Intermediate Pumping 

Stations (IPS) 
• Lime Feed Facilities 
• Upgrade of Sulfuric 

Acid System 
• Ferric Sulfate and 

Caustic Soda Feed 
Systems 

• Sedimentation Basin 
Equipment Upgrades 

• Filter Underdrain 
Replacement (32 filter 
units) 

Patuxent 
Filtration Plant 
WSSC Water 
Sandy Spring Road 
(Prince George's Co.) 
 

Patuxent River (Rocky 
Gorge Reservoir) 
coagulation 
(polyaluminum chloride), 
flocculation, 
sedimentation, filtration, 
chlorination, fluoridation, 
and lime adjustment of pH 
and orthophosphate for 
corrosion control, and 
ultra violet disinfection 

capacity: 72.0 MGD 
production: 51 MGD 
peak flow: 69 MGD 
storage: 18.4 MG 

Sludge/filter backwash 
is treated at a new on-
site solids handling 
facility and hauled off 
site for disposal at a 
landfill. 

Phase II improvements 
to the treatment facilities 
have been completed.  
Improvements include:  
• Construction of an on-

site residual handling 
facility to manage 
residual soilds. 

• Construction of a 6th 
treatment train, two 
new filters, and the 
addition of UV 
reactors on all 12 
individual filters.   

See Figure 3-F3 for the locations of these facilities. 
See Table 3-T11 for information on the City of Rockville's filtration plant. 
* Production and Peak Flow values are based on calendar year 2018 data. 

 
II.D.1 - Potomac Water Filtration Plant: This facility, located on River Road (Route 190) at Lake 
Potomac Drive, two miles upstream from Great Falls, serves both Montgomery and Prince 
George's Counties.  The plant draws water from the Potomac River just downstream from the 
mouth of Watts Branch.  The Potomac Water Filtration Plant has a State-permitted maximum 
intake capacity of 300 million gallons per day (MGD), and a rated treatment capacity of 288 MGD.   



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-21 

However, the plant generally operates in a range of 105 to 150 MGD.  The diagram below shows 
the Potomac Water Filtration Plant treatment process. 
 

 
 
 
Anticipating future demand, WSSC Water has studied and is currently implementing various 
treatment process improvements at the plant to reliably meet the projected demands and updated 
drinking water quality standards.   
 
II.D.2 - Patuxent Water Filtration Plant: This facility is located on Sandy Spring Road (Route 
198) at Sweitzer Lane near Laurel in Prince George's County, approximately one-half mile east 
of the Montgomery County border.  Although the plant serves primarily Prince George's County, 
its effective reach extends west into Montgomery County to approximately Georgia Avenue 
(Route 97).  The plant draws water from the Rocky Gorge Reservoir on the Patuxent River.  In 
2005, WSSC Water completed a comprehensive replacement and expansion of the aging critical 
components of the Patuxent Filtration Plant.  Anticipating a need to improve water supply system 
redundancy in the WSSD, WSSC Water is recently completed a second phase of improvements 
at the plant.  The Phase II of the Patuxent Water Treatment Plant Implementation project includes 
improvements to the treatment processes, resulting in a nominal treatment capacity of 72 MGD, 
and the ability to provide up to 110 MGD of emergency treatment capacity.  The full emergency 
treatment capacity at the Plant will not be fully realized until the new raw water pipeline and 
pumping station are completed.   A fourth raw water pipeline and modification and expansion of 
the Rocky Gorge Water Pumping Station will increase the raw water pumping / transmission 
capacity of the Plant, to a peak rated capacity of 110 MGD.  Most of the plant's processed water 
is gravity fed to the WSSC Water system in Prince George's County.  Pumping and transmission 
capacity also exists to provide approximately 12 MGD to the Montgomery High Zone and 36 MGD 
to the Montgomery Main Zone.  Anticipating a need to improve water supply system redundancy 
in the WSSD, WSSC Water is currently implementing a second phase of improvements at the 
plant which will expand its sustained capacity to 72 MGD and its peak rated capacity to 110 MGD.  



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-22 

II.E - Water Distribution and Storage Systems: 
WSSC Water delivers finished drinking water from its treatment plants to consumers throughout the 
WSSD community water service area in Montgomery County by a series of pumping facilities and 
transmission mains.  Providing adequate water service also requires strategically located water 
storage facilities serving sections of the county.  The following sections discuss these distribution and 
storage systems. 

 
II.E.1 - Water Service Pressure Zones: 
The WSSD community water service area within Montgomery County is divided into separate 
pressure zones. These are grouped into two major zones, as shown in Figure 3-F5: The 
Montgomery County Main Zone serves the southern and eastern parts of the county, and the 
Montgomery County High Zone serves the northern and western parts.  The division between 
these two major pressure zones traverses the county west to east through western Potomac, 
Travilah, Rockville, Norbeck, Cloverly, and Fairland.  Each of the major zones consists of several 
smaller pressure zones as shown in Table 3-T4.  The Montgomery County Main Zone also 
provides service to pressure zones in Prince George's County. 
 

TABLE 3-T4: WSSC Water Major Water Pressure Zones in Montgomery County 

Pressure Zones Normal Hydraulic 
Grade Primary Water Supply Source 

M
A

JO
R

 P
R

ES
SU

R
E 

ZO
N

ES
 

Montgomery 
County Main 

Zone 
Potomac Plant 

Montgomery Co. Main Zone 495 feet Potomac Plant 

Cabin John Zone 350 feet Montgomery County Main Zone 

Falls Road Zone 552 feet Montgomery County Main Zone 

Montgomery 
County High 

Zone 
Potomac Plant 

Colesville Zone 560 feet Shady Grove Zone 

Shady Grove Zone 660 feet Potomac and Patuxent Plants 

Air Park Zone 685 feet Shady Grove Zone 

Laytonsville Zone 750 feet Air Park Zone 

Brink Zone 760 feet Shady Grove Zone 

Cedar Heights Zone 836 feet Brink Zone 

Damascus Zone 960 feet Cedar Heights Zone 

Prince George’s County Main Zone* 320 feet Potomac and Patuxent Plants 

  *There is a small portion of Takoma Park served by the Prince George’s County Main Zone Pressure Zone 
 
WSSC Water divides areas of the county into water pressure zones based primarily on ground 
elevations.  Each pressure zone must have its own source or sources of supply (storage), 
transmission systems (i.e., pumping stations or pressure reducing valves and transmission 
mains), and storage facilities to transport water from the sources to the points of use.  A water 
supply source for a pressure zone is usually a storage tank and/or another adjacent pressure 
zone.  Water supply to zones at higher elevations must be pumped, while water supply to lower 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 3: Water Supply Systems                                             County Council Approved 2022-2031 Plan 
 

Page 3-23 

elevations must be controlled by pressure regulation valves.  The water supplied to each zone is 
maintained at a pressure sufficient to provide adequate quality and quantity of service to the 
consumers in that zone.  The water system within each of these zones may be designed to serve 
the population of that zone as well as adjacent zones. Because of the large area and the number 